Wishard Health Services

Pharmacy and Therapeutics Committee

Drug Administration/Dosing Guidelines Policy

SPECIAL FORMULARY STATUS

(Added 7/99 – present)

PURPOSE:  To maintain an updated list of medications with special formulary status, as determined through the Pharmacy and Therapeutics Committee. 

POLICY:  The Pharmacy Department shall enforce the formulary restrictions, automatic substitution of therapeutic equivalents, and use of preferred agents upon receipt of the prescriber’s order.  When exceptions are made to this policy, the reason shall be documented.

PREFFEREED AGENTS

	PREFERRED AGENT
	NON-PREFERRED AGENT
	EXCEPTIONS/COMMENTS

	Benazepril
	Lisinopril

Captopril
	Benazepril is preferred based on cost. Lisinopril is available as an alternative. Captopril is available for short-term use post-myocardial infarction.  All other ACE-inhibitors are considered non-formulary except for those patients already stabilized on a alternative agent

	Famotidine IV
	Ranitidine IV
	

	Erythromycin


	Azithromycin

Clarithromycin
	When possible, erythromycin is the preferred macrolide for adults.

	Levofloxacin
	Ciprofloxacin
	Levofloxacin is the preferred quinolone except in ICU settings, pseudomonas infections, or complicated UTIs where cipro may provide better pseudomonas, enterococcus and enterobacteriaceae coverage.

	Lorazepam

Midazolam
	Propofol
	Lorazepam is preferred for ICU sedation when sedation is expected to be for > 24 hours.  Generic midazolam is now cost competitive with lorazepam.

	Esomeprazole
	Rabeprazole 
	Other PPIs previously on formulary have been automatically converted to esomeprazole.  Rabeprazole is similar in price to esomeprazole.

	Metoprolol SR
	Carvedilol
	For CHF, metoprolol SR is the preferred beta-blocker.  New orders for carvedilol must be approved by a pharmacist.

	QVAR
	Flovent, Pulmicort,

Azmacort, Aerobid
	QVAR is not approved as a preferred agent is severe persistent asthmatics

	Torsemide
	Furosemide 
	For patients admitted to hospital for CHF exacerbation.


THERAPEUTIC EXCHANGES

(Automatic Substitutions)

	This DRUG is SUBSTITUTED
	With
	This FORMULARY DRUG
	Comments

	Acetaminophen 500 mg 1 tab

                                   2 tabs 
	(
(
	Acetaminophen 325 mg 2 tabs 

                                   3 tabs
	

	Amlodipine  2.5 mg QD


5 mg QD


10 mg QD


20 mg QD
	(
(
(
(
	Felodipine   2.5 mg QD


5 mg QD


10 mg QD


20 mg QD
	

	Amphogel 30 ml
	(
	Alternagel 15 ml
	

	Augmentin 125 mg/5ml Susp BID (for infants < 12 weeks)
	(
	Do not substitute
	Infants < 12 weeks old have always received BID dosing

	Augmentin 125 mg/5ml Susp TID 

100 ml

150 ml
	(
(
	Augmentin 200 mg/5ml Susp BID              75 ml

100 ml
	

	Augmentin 250 mg/5ml Susp TID 

100 ml

150 ml
	(
(
	Augmentin 400 mg/5ml Susp BID              75 ml

100 ml
	

	Augmentin 250 mg tab TID
	(
	Augmentin 500 mg tab BID
	

	Augmentin 500 mg tab TID
	(
	Augmentin 875 mg tab BID
	

	Cardizem CD
	(
	Tiazac
	

	Cefoxitin 1 Gm Q6H
	(
	Cefotetan 1 Gm Q12H
	

	Cimetidine

300 mg Q8H

800 mg QHS 
	(
(
	Ranididine 

150 mg Q12H

300 (2 x 150mg/tab) QHS
	

	Clotrimazole Vaginal Cream

Miconazole Vaginal Cream
	(
	Terconazole Vaginal Cream


	Clotrimazole or Miconazole vaginal suppositories require call to physician because length of TX is 7 days vs. 3 days for Terconazole suppositories

	Divalproex Sodium (Depakote)

250 mg QD

250 mg BID or 500 mg QD

500 mg BID or 1000 mg QD

750 mg BID or 1500 mg QD

1000 mg BID or 2000 mg QD

1250 mg BID or 2500 mg QD
	(
(
(
(
(
(
	Divalproex Sodium ER (Depakote ER)

250 mg QD 

750 mg QD (250+500)
1250 mg QD (250+500x2)

1750 mg QD (250+500x3)

2250 mg QD (250+500x4)

3000 mg QD (500x6)
	Note:  SR is a BID prep 

ER is a QD prep

	Dyazide
	(
	Maxzide ½ tablet
	

	Estrogen (Conjugated) 0.625 mg

Medroxyprogesterone 2.5 mg


	(
	Prempro
	For continuos administration only.  If administration is cyclic, then dispense individual products.

	Flurazepam (Dalmane)
	(
	Temazepam (Restoril)
	

	Glipizide IR 2.5 mg/day
	(
	Do not substitute
	

	Glipizide IR 5-20 mg/day
	(
	Glipizide SR 5-20 mg/day
	mg-for-mg conversion of total daily dose to QD dose.

	Glipizide IR > 20mg/day
	(
	Glipizide SR 20 mg/day
	Glipizide SR doses > 20 mg have not been shown to be any more effective for glycemic control.

	Lansoprazole 15-30 mg/day

Pantoprazole 40-80 mg/day (total daily dose)
Omeprazole 20 mg/day (total daily dose)
                    40 mg/day

                    80 mg/day
	(
(
(
(
(
	Esomeprazole 20 mg QD

Esomeprazole 20 mg QD

Esomeprazole 20 mg QD

Esomeprazole 40 mg QD

Esomeprazole 40 mg QD
	

	Macrodantin 50 mg or 100 mg QID
	(
	Macrobid 100 mg Q12H
	

	Nifedipine XL (Procardia) or

Nifedipine CC (Adalat)

                            30 mg

                            60 mg

                            90 mg

                            120 mg 
	(
(
(
(
	Felodipine (Plendil)

               5 mg

               5 mg

              10 mg

              20 mg
	

	Nizatidine      150 mg po Q12H

                    300 mg po QHS
	(
(
	Ranitidine   150 mg po Q12H

                 300 mg po QHS
	

	Ortho-Dienestrol Vaginal Cream
	(
	Premarin Vaginal Cream
	

	Pancrease      1-2 caps/meal

                     3-4 caps/meal

                     5-6 caps/meal

                     7-8 caps/meal

                     9-10 caps/meal
	(
(
(
(
(
	Creon-10   1 cap/meal

                2 caps/meal

                3 caps/meal

                3 caps/meal

                4 caps/meal


	This substitution is made for orders stating Pancreatic Enzyme SR. If the order states Pancreatic Enzyme IR, the order is for Viokase and no substitution is made.

	Ranitidine IV

    50 mg IVSP Q8H

    50 mg IVSP Q12H

    50 mg IVSP Q24H
	(
(
(
	Famotidine IV

  20 mg IV-push / IVSP Q12H

  20 mg IV-push / IVSP Q12H

  20 mg IV-push / IVSP Q24H
	*Exception- IV Ranitidine remains available for SCN, pregnant patients, and Peds.

*Ranitidine remains the oral formulary agent

	Saquinavir Hard Cap (Invirase)
	(
	Saquinavir Soft Cap (Fortovase)
	

	Tacrine 
	(
	Reminyl
	

	Venlafaxine regular release (Effexor) Total daily dose:

      25-50 mg

      51-75 mg

      76-125 mg

      126-150 mg

      151-187.5 mg

      188-225 mg

      226-275 mg

      276-325 mg 
	(
(
(
(
(
(
(
(
	Venlafazine XR (Effexor XR)

Once daily dose:

37.5 mg

75 mg

75 + 37.5 mg = 112.5 mg/day

150 mg

150 + 37.5 mg= 187.5 mg/day

150 + 75 mg= 225 mg/day

3 x 75mg+37.5mg= 262.5mg/d

2 x 150 mg= 300mg/day
	


RESTRICTED DRUG

	DRUG
	RESTRICTION

	Abacavir (Ziagen)
	Restricted to initiation by Infectious Disease

	Abciximab (Reopro)
	Restricted to Cardiology

	Acarbose (Precose) 
	Restricted to initiation by Endocrinology

	Aggrenox  (Aspirin/Dipyridamole)
	Restricted to initiation by Neurology as 2nd line agent for stroke

	Amprenavir (Agenerase)
	Restricted to initiation by Infection Disease

	Anastrazole tabs (Arimidex)
	Restricted to Hematology/Oncology as 2nd line agent after Tamoxifen failure

	Aztreonam (Azactam)
	Restricted to patients with PCN allergy

	Becaplermin (Regranex)
	Restricted to Wound Team for lower extremity diabetic ulcers

	Botulinum Toxin (Botox)
	Technically non-formulary; however, will be used minimally by Neourlogy and GI for dystonias, spasmodic torticollis, blepharospasm, and temporary achalasia.

	Budesonide (Entocort EC)
	Restricted to GI Services for Crohns patients who have failed other formulary anti-inflammatory bowel agents (i.e. presnisone)

	Capecitabine (Xeloda)
	Restricted to Oncology

	Cefixime (Suprax)
	Restricted to Pediatric patients with sexually transmitted Diseases

	Cefotaxime (Claforan)
	Restricted to Pediatric patients

	Celecoxib (Celebrex)
	Restricted to patients at high risk of GI bleed (h/o GI bleed or coagulopathy, or concurrent use of warfarin or systemic corticosteroids) who have a chronic pain condition and are not on daily aspirin.

	Chloroprocaine 
	Restricted to use by Acute Pain Services

	Ciclopirox (Penlac)
	Restricted to Dermatology and Podiatry

	Clonidine, Epidural (Duraclon)
	Restricted to Acute Pain Services

	Clopidogrel (Plavix)
	Restricted to patients intolerant to aspirin (failed enteric-coated products or active GI ulcerations) with a risk of cardiovascular disease

	Clozapine (Clozaril)
	Restricted to Psychiatry

	Delaverdine (Rescriptor)
	Restricted to initiation by Infectious Disease 

	Demedetomidine (Precedex)
	Restricted to FDA indications (short-term sedation of intubated/ventilated patients limited to 24 hours infusion)

	Donepezil (Aricept)
	Restricted to initiation by Geriatric Clinic, Neurology, Psychiatry to ensure baseline testing completed

	Doxercalciferol (Hectoral)
	Restricted to Nephrology

	Doxepin Cream
	Restricted to dermatology and burn service

	Dronabinol (Marinol)
	Restricted to AIDs patients

	Drotrecogin alpha (Xigris)


	Restricted to use by SICU, Pulmonary/Critical Care, Infectious Disease Staff Physician

	Efavirenz (Sustiva)
	Restricted to initiation by Infectious Disease

	Entacapone (Comtan)
	Restricted to Neurology

	Eptifibatide (Integrilin)
	Restricted to Cardilolgy for use in Cath Lab, and in ER

	EMLA Cream (Eutectic Mixture of Lidocaine & Prilocaine)
	Restricted to use in Pediatrics when 1 hour can be allowed for onset of effect

	Etanercept (Enbrel)
	Restricted to Rheumatology for patients with rheumatoid arthritis who have failed other treatments.

	Finasteride (Proscar)
	Restricted to initiation by Urology

	Fluticasone (Flonase)
	Restricted to beclomethasone nasal spray failures

	Fomepizole (Antizol)
	Restricted to known ethylene glycol overdose (level > 20), or by staff physician approval

	Fosphenytoin (Cerebyx)
	Restricted to initial loading doses and IM administration

	Fulvestrant (Faslodex)
	Restricted to oncology in patients who have failed tamoxifen

	Ganciclovir capsules (Cytovene)
	Restricted to maintenance therapy of CMV retinitis

	Healon 5
	Restricted to Dr. Louis Canto or other opthamologist who has proof of completion of certificate program specific for this product.

	Hepatitis A Vaccine
	Restricted to high-risk patients (i.e., chronic liver dz, IV drug abuse, high-risk sexual behavior, travel to endemic areas, etc.)

	Hydroquinone 3% topical Solution (Melanex)
	Restricted to Dermatology

	Ibutilide (Corvert)
	Restricted to Cardiology

	Imiquimod (Aldara)
	Restricted to those patients who have failed Podofilox OR require treatment of a large lesion area OR where lesion involvement is directly on a mucus membrane

	Indinavir (Crixivan)
	Restricted to initiation by Infection Disease or Employee Health

	Insulin Lispro (Humalog)
	Restricted to initiation by Endocrinology

	Itraconazole IV Solution (Sporanox)
	Restricted to Infectious Disease

	Lamivudine (Epivir, 3TC)
	Restricted to initiation by Infectious Disease

	Leflunamide (Arava)
	Restricted to Rheumatology as 2nd line agent for rheumatoid arthritis

	Lepirudin (Refludan)
	Restricted to Hematology consult/recommendation

	Levatiracetam (Keppra)
	Restricted to Neurology

	Midrin
	Restricted to Neurology

	Nesiritide (Natrecor)
	Remained non-formulary with no specific approval criteria

	Nalmefene (Revex)
	Restricted to Anesthesiology

	Nelfinavir (Viracept)
	Restricted to initiation by Infectious Disease

	Nevirapine (Viramune)
	Restricted to initiation by Infectious Disease

	Nicotine Patch/Gum
	Restricted to inpatients, or to outpatients attending Smoking Cessation classes

	Nifedipine IR
	Individual doses must not exceed 10 mg unless pt has been titrated up to that dose

	Ofloxacin Ophthalmic Solution (Ocuflox)
	Restricted to Ophthamology

	Oxandrolone (Oxandrin)
	Restricted to use in burn victim patients

	Oxcarbazepine (Trileptal)
	Restricted to initiation by Neurology for patients failing/intolerant to carbamazepine

	Pantoprzaole IV (Protonix)


	Limited to GI Physicians for patients w/active GI bleed, strict NPO status and failed H2-blocker therapy

	Palivizumab (Synagis)


	Restricted to use in infants born (32 weeks gestation, or other with risk factors as approved by Dr. Gaebler

	Pilocarpine HCI tabs (Salagen)
	Restricted to patients with xerostomia from radiation therapy

	Pimecrolimus cream (Elidel) 
	Remained non-formulary and only for patients who cannot use high-potency steroids

	Raloxifene (Evista)


	Restricted to patients with osteoporosis in whom estrogen therapy is contraindicated

	Rebetron (Ribaviron + Interferon alpha 2b)
	Restricted to use by Gastro-Intestinal (GI) Service

	Rivastigmine (Exelon)
	Restricted to Geriatrics and Neurology

	Ritonavir (Norvir)
	Restricted to initiation by Infectious Disease

	Rofecoxib (Vioxx)


	Restricted to patients at high risk of GI bleed (h/o GI bleed or coagulopathy, or concurrent use of warfarin or systemic corticosteroids) who have a chronic pain condition and are not on a daily aspirin

	Ropivacaine (Naropin)
	Restricted to use by anesthesia

	Rosiglitazone (Avandia)


	Restricted to diabetic patient: 1) on insulin > 1 unit/kg IBW; and 2) not candidates for metformin or already on it; and 3) who have a hemaglobin A1c>9.0%

	Salmeterol (Serevent) Inhaler
	Must be prescribed with a short-acting  Beta 2-agonist

	Saquinavir (Fortovase)
	Restricted to initiation by Infectious Disease

	Sevelamer (Renagel)
	Restricted to Renal for patients who have failed Ca Salts

	Sodium Ferric Gluconate Complex (Ferrlecit)
	Restricted to Nephrology

	Synercid (Quinupristin/Dalfopristin)
	Restricted to Infectious Disease consult

	Tacrine (Cognex)
	Restricted to initiation by Neurology and Psychiatry

	Tamoxifen
	Initiation of tamoxifen therapy limited to Oncology

	Tazarotene (Tazorac)
	Restricted to Derm for those patients who have failed Retin-A acne or Topical Steroids for psoriasis

	Tenofovir (Viread)
	Restricted to initiation by Infectious Disease

	Thyrotropin, recombinant (Thyrogen)
	Restricted to Nuclear Medicine and Endocrinlology

	Topiramate (Topamax)
	Restricted to initiation by Neurology for patients who have failed adequate seizure control on other agents

	Triazolam
	Restricted to Neurosurgery

	Voriconazole (Vfend)
	Not added to formulary

	Ziprasidone IM (Geodon)
	Restricted to psychiatry in psych ER

	Zolendronic Acid (Zometa)
	Restricted to Oncology patients who have failed pamidronate ( restricted to management of hypercalcemia of malignancy in patients who have failed pamidronate therapy)
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